





r
TABLE OF CONTENTS
ET18KX INSTRUCTION MANUAL

SECTION 100 DESCRIPTION & SPECIFICATIONS

21301 ET18KX SPECIFICATIONS & OPERATING FEATURES
21302 ET18KX SPECIFICATIONS & OPERATING FEATURES
21390 INSTALLATION DIMENSIONS - ET18KX
19930 19825 BASE MOUNTING DIMENSIONS
21392 CAPACITY CHART - ET18KX 8-12-16 FT
19288 TYPICAL REINFORCEMENT FOR MOUNTING CRANE ON TOP OF SERVICE BODY
14510 INSTALLATION DRAWING - 17350 MOUNTING PEDESTAL
SECTION 150 SAFETY
15394 VEHICLE & CRANE ELECTRICAL HAZARD INFORMATION
850711 SAFETY & HAZARDS - GENERAL
21393 DECAL PLACEMENT
21353 SAFETY DECALS (PAGE 1 OF 2)
21384 SAFETY DECALS (PAGE 2 OF 2)
21354 GREASE & OIL DECALS FOR ET CRANES
21356 MODEL & CAPACITY DECALS FOR ET18KX
SECTION 200  INSTALLATION
19959 CABLE & BATTERY REQUIREMENTS - ET AND HT CRANES
15660 BATTERY CABLE INSTALLATION DRAWING
19947 ET18/25K(X) ELECTRICAL INSTALLATION
22245 WIRE ROPE INSTALLATION DRAWING
SECTION 300 MAINTENANCE & SERVICE
21306 ET18KX LUBRICATION AND MAINTENANCE CHART
19963 MINIMUM VOLTAGE TEST
SECTION 400 REPLACEMENT PARTS
21394 ET18KX REPLACEMENT PARTS DRAWING
21395 ET18KX REPLACEMENT PARTS LIST
21389 REPLACEMENT FASTENERS LIST
21310 21200 - 8-12-16 FT BOOM ASSEMBLY
21322 21200 BOOM REPLACEMENT PARTS LIST
21275 21276 ANTI-TWO-BLOCK SYSTEM REPLACEMENT PARTS
21397 21354 ELECTRICAL COMPONENT DRAWING
21388 ET18KX WIRING DIAGRAM WITH ANTI-TWO-BLOCK
19368 16780 SWIVEL TERMINAL ASSEMBLY REPLACEMENT PARTS
22076 22060 REPLACEMENT PARTS - 4 FUNCTON PENDANT CONTROL
21407 HYDRAULIC SYSTEM COMPONENTS REPLACEMENT PARTS DRAWING
20156 HYDRAULIC SYSTEM SCHEMATIC - ET18KX - ET25KX
21054 WINCH REPLACEMENT PARTS DRAWING & LIST
20818 FIELD SERVICE LABEL KIT
\ Z
TITLE DATE SECTION \

>
vENTURo e e, TABLE OF CONTENTS  |3-16-07
.

CINGINNATL OHIO [ =g gy o 21396 )




SECTION 100

DESCRIPTION

&

SPECIFICATIONS




r

SPECIFICATIONS AND OPERATING FEATURES

ET18KX-8/16

\

SPECIFICATIONS

12VOLTBATTERY OPERATED
18,000 FT-LBS OVERTURNING MOMENT (Or as limited by truck stability)

MOMENT OVERLOAD SYSTEM
TELESCOPICBOOM 8/16
BOOM HYD ELEVATION -8°TO 75°
BOOMHYDEXT 8-12FTOR12-16 FT
BOOM MANUAL EXT 4FT
1125LBS @
16 FT REACH
CAPACITY
4500LBS @
3TO4FTREACH
WIRE ROPE 5/16" DIAXx 80 FT
PENDANT CORD LENGTH 25FT

WINCH - 2250 LBS SINGLE LINE CAPACITY
With Automatic Load Brake

ELECTRIC HYDRAULIC BOOM ELEVATION
ELECTRICHYDRAULIC BOOMEXTENSION & RETRACTION-4FT STROKE
CONTINUOUSPOWERROTATION

REMOTE CONTROL PENDANT
25 ft Straight Cord with Four Environmentally Sealed Toggle Switches Protected by a Guard

MASTERDISCONNECT SWITCH

OUTRIGGERSAVAILABLE

Side Bracket Type Outriggers

Fold Away Type Outriggers

Pullout Type Outrigger System

\L

i WENTURO
.

TITLE

INSTALLATION DWG

DATE

7-29-03

SECTION

C120

MFG., INC.
CINCINNATL, OHIO | ET18K X-8/16

SUPERCEDES

21301




OVERLOAD SENSING SYSTEM

This crane is equipped with an Overload Sensing System. If the capacity of the crane is exceeded,
the "Winch Up", "Boom Down", and "Boom Out" functions will be shut down. The "Winch Down",
"Boom Up", and "Boom In" functions will continue to operate and can be used to relieve the overload
condition. The "Rotation” function also will continue to operate.

CONTROL PRIORITY SYSTEM

The design intent of the electrcal and hydraulic system is such that some functions can be operated
simultaneously, while others are meant to be operated individually. To summarize the control
system see the explanations below.

- Winch up takes priority over all functions.
- Winch Down can be operated with any other single function.

- Hydraulic functions (Rotation Right, Rotation Left, Boom Up, Boom Down, Boom Out and Boom
In) are designed to function one at a time.

CABLE DRUM AND SHEAVE DIAMETERS

The drum on the ET18KX is 5-1/4" in diameter which is 18 times the 5/16" wire rope diameter as required by

ANSI B30.15 Hydraulic Crane Standards. The cable sheaves are either 16 or 18 times the cable diameter which
likewise conforms.

MISCELLANEOUS

A. CAPACITYINDICATOR
Select boom reach and angle allowable for load by using capacity indicator arrow and chart on either side
of boom.

B. BATTERYHOOKUP
A parallel auxiliary battery should be installed near the crane as shown on Dwg. 124600 under

"RECOMMENDED INSTALLATION". The parallel auxiliary battery minimum rating should be 450 Cold
Cranking Amps (at 0° F) and 100 reserve capacity, or 78 plates and 70 amp hours.

\

\L

TITLE DATE SECTION

>
INSTALLATION DWG 7-29-03 C120
VENTURO -
(|
.

CINCINNATI, OHIO | ET18K X-8/16 S 21302 )




$303syadns

INOOd 91/21L/8 -

(X)ysL13

06€lLC

NOILD3S

L,0-0¢-¢

alva

ONIMVYA NOILVTIVLSNI

JLL

OIHO ‘ILVNNIONID

"ONI ‘ONIMNLOVANNVIN “:hz

J

Y

HOLV1 AL3dVS
HLIM YOOH /

¥3IMOd 14 ¥ T
IVANVIN L4 ¥ |—

'SE710SLL LHOIAM
d3T1VLSNI TvViOol

133491

1334 ¢l

V0 .8/S L1 .6

13348

| —| sre-ve

|—

I~ -.V\ FI.‘—\

INoo4g 40
S3AIS HL109 NO ¥O.1VIIdNI
ALIDVdVO ANV JI1ONV NOOd

ONO1°14 08

3d0d 3l

via 9iL/s

NOILVY3dO 3INIT LdVvd OML
AJ04 MO019 HOLVNS

“1INNOSY3d L4OdSNVil
ASIMYIHLO ¥O ‘1¥0ddNS ‘LdI
Ol d3sn 39 Ol A3AN3LNI

dO d3ANOIS3A 1ON FdV AJHL
"SL14IT 43ON3ISSVd 1ON 3V
S10NA0dd 3STHL :ONINJIVM

M

-w

..N

-MF

-o

u8/€-62

Ll

«91/€-01

I~ -o —\\ml FN

sniavy
ONIMS
uGl

WVl 0L

w9l

W9l

J




\
>

-

N
+ ET/HT18K(X) & ET/HT25K(X) BASE
MOUNTING DIMENSION
14" REF
10" REF ,— ©13/16" 8 PLCS
& af
A
& - &
e
A=
16 \/ | REF REF
€ - &
3 N N
4/ 4/
qn
-
- 3" ——
16"
TTTTT <
BASE MOUNTING DIM |1-18-05C | C200
ENTUR® ve.ne. — —————————————
WENTURO CNCINNATS 110 | ETIHT18K(X) ETIHT25K(X) |7-29-038| 19930




4 I
ET18K(X) - 8-12-16 BOOM
MAXIMUM CAPACITY CHART
18 : | : : : : : :
75% | I i i
17 e 3074325 rrrrrrrrr R R S A IR R R
6! ] SR N 60° S S
- O, 3 3
15 | S — . /1.2250 0 A N P .
Wl e w
=~ 13 | . ¥Ya 00/ R R ©
C g 575
= 120 /73000 00 A J
L T e o e N = e e
W o . 30°
= 10 Ao e 2100 o .
29 | T 4500/ §7Z6 T T . - 1900 Lo
g | /400 7
e o Y
wr oSS 375 450
6 | f S S T b Ol
s | |/ 2600 > 1so
s\ 1/ o .
3 |/ 2325 SN VN TS N B
A | u o
A A S e O———— O———— ©
1 S TR N U S S 2250 1500 1125
HORIZONTAL 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18
REACH (FT)
MUST USE SNATCH BLOCK
FOR LOADS OF 2250 LBS.
AND GREATER
\ 9%
4 TITLE DATE SECTION )
CAPACITY CHART  [3-15-07 | C100
'HTUR‘ g::%fnl:i} om0 SUPERSEDES
L ’ ET18K(X) - 81216 |- 21392




"'ONINYNLYIAO 1SNIVOV

ALITIAGVLS IN3I0144NS SVH 3T1JIH3A A3137dINOD 3FHL
1VHL ANV ANNOS ATIVHNLONYLS AV SHIOOI™M1LINO ANV
‘NONYL ‘ANVHI 40 FYNLONYLS TVLOL FHL LVHL JUNSNI
Ol ¥3T1TVLSNI FHL 40 ALITIFISNOdS3Y 310S FHL SI 1

AdOd 40 3dIS ¥3A0 diT .l

LNIWIDHOLNITY

HLIM 31V1d ANOWVIA 3O HLOOWS V9 01 dOl Adod 8 = =
7331S WH.V X.2/L 13ssno L * \ o
J1IV1d INJW3IOI0S
31V1d 13318 MOIHL .¥/L .ﬂ?wmzsm_mwww_hmz_._mm 9 x<_>_ :m —. \ Z__>_ :@ F %
¥VvE 1331S .6 X uP/€ ¥O .9 X .2/L JuviddoL| §
31V1d 1331S .9L/€ g3M JV3IHS 14 « y X
V¥ HLAIM 77Nd NVdS - ONIGNL IHVNDS .9L/S X ub X b JNVYH SSOHD €
JIONV 1331S .2/L X .E X .E 1S0d ¥3ANYO0D [4
1331s .2/L 31vid dOL I
\_ 3ZI1S TVI¥3LVIN AIANININODTY WNINININ NOILdI¥OS3A | LdVd

4 88761 | 3so8i-L (X)M8LLH/LT B (X)MSZLH/13 S )
0010 | d480-S2-V OMQA NOILVTIVLSNI S ouEmoTm ‘g.-.i,
\_ NOILD3S ai1va \
g LINIWIDHOANITY AQOg IDIAYIS TVIIdAL h
§ ANVEA MONHL
g-9 NOILDO3S
d
# 30VdS = =
NIW ..8¢ T INIWLYVLINOD 4
JE. NI .91 X .91
Y Yk

V-V NOILO3S

SNOILD3INNOD

0313/ °dAH
S1709 ONILNNON ¥O4 310H 'VId .S

wV/€ 404 S310H |/




4 e v : ~N
OTSYT |Tzo-t1-0T (X)MSZ1H/13 ‘(X)M8TLH/13 OIHO “LLYNNIOND
“ONI ‘ONIMNLIVANNYIA OM_: - zu
00TD INEO-6¢2-L ONIMVHA NOILVT1VLSNI
( NOILO3S 31va 37LL \
" ANVYH DL
Q309 @ STUSONOT
W (X)MSZLH/13 ‘(X)M8T LH/13-SNOILOANNOD . 0L G303IM 2IG Y,
21d103713/21'"TNYIAAH Y04 310H .S
AUOH dEd 114 40 3D0E NO ANYHD
SEZLHALE DANLENAOK MO INTNEDXOANER TYDIdAL
HIDORILND B LNANAGHOANIGE NIIMLIG
LINIANHDYL LY ToHALINMLES 3CGIAOHA
E HILIWIE R 2
oL HIYLLY Zinp= ™
el HILIMMT
$IHEDNOT
NYZ LIS 108 SNILNNON
TYLSESA B0 LiP65 DG 338
ANYED (OMSZIHALY 40 SNELNNOH JANKYKD HYD B gMS
LOAHIG HOS NNE1IVd 11108 SiHL 137681 08 - m_m gwmm:v
ONINERLYIAD LISNIVOYV ALITNBYLS INIOIZANS SyH $30v1d 2
ATHHIA 0313 T4WO2 3HL IVHL ONY ONNOS ATTWHNLONYES 3w SIHSONDT © IWVES ¢
SHIDDIMLAG OGNV “NONYL "INVHD 40 IMALOABLS TVIOL 3Hi LWL OLNI U308 S9Ny L XERf
FENSNT O MITIVISNI FH1 40 ALVBGISNO4SEM 3105 3HL S L




SECTION 150

SAFETY




4 A
VEHICLE & CRANE MOUNTED ELECTRICAL HAZARD SIGN

APPLICATION & INFORMATION
ET & HT CRANE SERIES

- | A SIGN NO. 15393A DISPLAYS THE INTERNATIONAL SYMBOL FOR

A DANGER J ELECTRICITY AND WARNS OF DANGER FROM AN

ELECTRICALLY CHARGED VEHICLE, CRANE, OR LOAD. FOUR

b L ARE RECOMMENDED (ONE FOR EACH SIDE AND ONE FOR

I O 81 LT ot T e EACH END OF VEHICLE) TO BE APPLIED IN LOCATIONS WHICH
[P o ARE READILY VISIBLE TO GROUND PERSONNEL.

Wil ¥ Tei b Ol
ORI TR R THARER —

i DANGER | A SIGN NO. 15401 PROVIDES ADDITIONAL WARNING OF LEGAL
UNLAWFUL TO OPERATE THiS EQUIEMENT REQUIREMENTS WHEN OPERATING NEAR HIGH VOLTAGE
"™ o so.00a voiTa oR LESS. LINES. THIS SIGN IS PLACED ON THE CONTROL PENDANT
e O T e e ity

REQUIRED MINIMUM CLEARANCES REFERRED TO ON SIGN NO. 15401

REQUIRED CLEARANCES FROM OVERHEAD HIGH-VOLTAGE LINES

NOMINAL VOLTAGE (kV) MINIMUM REQUIRED

(PHASE TO PHASE) CLEARANCE (FEET) *
0- 50 10
over 50- 200 15
over 200- 350 20
over 350- 500 25
over 500- 750 35
over 750- 1000 45

REQUIRED CLEARANCES FROM ENERGIZED HIGH-VOLTAGE CONDUCTORS
(WHILE IN TRANSIT)

NOMINAL VOLTAGE (kV) MINIMUM REQUIRED
(PHASE TO PHASE) CLEARANCE (FEET) *
0- 075 4
over 0.75- 50 6
over 50- 345 10
over 345- 750 16
over 750- 1000 20

* NOTE: ENVIRONMENTAL CONDITIONS SUCH AS FOG, SMOKE, OR PRECIPITATION MAY REQUIRE
INCREASED CLEARANCES

\,

Y,
"INSTALLATION DWG 515.02H | G150

\
WENTURO -
\_

CINCINNAT, OHO | 'ET 8 HT CRANE SERIES |5-13-97G | 15394




\
INSTALLATION DWG 4-18-08H C150
WENTURO - -
(|
.

( )

CRANE SAFETY AND HAZARDS

ETCRANES a

CAUTIONS

1. INSPECT VEHICLEAND CRANE, INCLUDING OPERATION, PRIORTOUSEDAILY.

2. DONOTUSETHISEQUIPMENT EXCEPT ON SOLID, LEVEL SURFACE WITH CRANE MOUNTED ON
FACTORY-RECOMMENDED TRUCK.

3. BEFOREOPERATING THE CRANE, REFER TO MAXIMUM LOAD (CAPACITY) CHART ON CRANE FOR
OPERATING (LOAD) LIMITATIONS.

4. DO NOT OPERATE, WALK, OR STAND BENEATH BOOM OR A SUSPENDED LOAD.

5. ATTACHPENDANT CORD SUPPORT SNAP TOATTACHMENT POINT BEFORE PLUGGING IN PENDANT, |F
SO EQUIPPED.

6. UNPLUGPENDANT AND SHUT OFF MASTER DISCONNECT SWITCHWHEN CRANE NOT INUSE.

7. FORTRAVEL,BOOMMUST BE IN STOWED POSITION.

DANGER

e THISCRANEISNOTAPASSENGERLIFT

* ITISNOTDESIGNED ORINTENDED TOBEUSED TOLIFT, SUPPORT, OR OTHERWISE TRANSPORT
PERSONNEL.

YOUMUSTNOT OPERATE THIS CRANE UNLESS

1. YOUHAVE BEEN TRAINED IN THE SAFE OPERATION OF THIS CRANE
AND

2. YOUKNOWANDFOLLOW THE SAFETY AND OPERATING RECOMMENDATIONS CONTAINED IN THE
MANUFACTURER'S MANUALS, YOUR EMPLOYER'S WORK RULES, AND APPLICABLE GOVERNMENT
REGULATIONS. ANUNTRAINED OPERATOR SUBJECTSHIMSELFAND OTHERS TO DEATHOR SERIOUS
INJURY.

ELECTROCUTIONHAZARD

e THISMACHINEISNOTINSULATED.

*  MAINTAIN SAFE CLEARANCES FROMELECTRICAL LINES AND APPARATUS.

e YOUMUST ALLOW FOR BOOM SWAY, ROCK OR SAG, AND ELECTRICAL LINE AND LOADLINE
SWAYING.

* THISLIFTING DEVICEDOESNOTPROVIDEPROTECTION FROMCONTACTWITHORPROXIMITY TOAN
ELECTRICALLY CHARGED CONDUCTOR.

*  YOUMUST MAINTAIN A CLEARANCE OF AT LEAST 10 FEET BETWEEN ANY PART OF THE CRANE,
LOADLINE, OR LOAD, AND ANY ELECTRICAL LINE OR APPARATUS CARRYING UP TO 50,000 VOLTS.
ADDITIONAL CLEARANCE IS REQUIRED FOR VOLTAGES INEXCESS OF 50,000 VOLTS. REFERTO
DRAWING 15394 FOR ADDITIONAL INFORMATION.

e DEATHORSERIOUSINJURY WILLRESULT FROM CONTACT ORINADEQUATE CLEARANCE.

\ 7z
TITLE DATE SECTION \

CINCINNATI, OHIO AELECTRIC CRANES 7-29-03G 850711)




C )
mmm F N mmommmm%m (X)x8113 OIHO ‘LLYVNNIONID
051D | 20-G1-€ INaWaovid Tvoga| oo GUENINGSA
\_ NOILO3S 3iva Epiink -
( N
Noo4g

OdNLN3A

WNNId3IN

68€.L1

Z-06LLZ |X)M8L1a | 1431
1-06LL2 |(X)M8L13 | LHOIY

‘ON L¥dVd| 13dOIN | 1vO3d

XM8L13-26L1LC
M8L13-16L1LC

‘ON 13dONW
ALIDVAVD
1HOIY Movg 1431
31vy3dO Ol 2SVIHO
TN4AMVINN Z-SlvblL
IsSvayo LOVSL N
Z-Slivl N
A\ [ [/ NOILAVD R ERE
06€S1 / &> wu3oNva
_ 76551 MO¥YV OL
A dOL .V/L-€
1417 »
pw_xm__._n,__mm YIONISSVd -
86ES1 LON)
yIONVA ‘
16€G1
93A31 110
L6€E1
L y,




4 . N
PART NO.: 15390 A CAUTION
DECAL: CAUTION - INSPECT VEHICLE & CRANE e
200 T U5 THS EQPHENT BT
FUNCTION: To inform the operator of key operating WOUMTED ON FACTONY RECOMMENDED
requirements. &mm%w
QUANTITY: 1 eSS,
smmmmﬁm&m
PLACEMENT: Rear cover. 608 T, s00M S 8 W sTWGD
e
PART NO.: 15391
DECAL: DANGER - NOT PASSENGER LIFT
FUNCTION: To inform the operator not to lift, support or 71 0T DD o WTAGED T e o L.
transport personnel, and to ensure that crane T '
operator is adequately trained' L WU?!;:EF:::Y;:I:;HL:::EES:,:ELDfmiIION
QUANTITY: 1 - X !%FUT:'EER::;—FULLUW THE SAFETY AND OPERA-
PLACEMENT: Rear cover. ?%‘Eﬁ%:ﬁ:ﬁfﬁ?:::u o
A
PART NO.: 15392 A DANGER
DECAL: DANGER - ELECTROCUTION HAZARD
FUNCTION: To inform the operator that the machine ELECTROGUTION HAZARD
(crane) represents an electrocution hazard MANTAN SAFE CLEATANGES FAOM ELECTRICAL
should it come close to or in contact with D LORDCHE ARG A
electrical voltage source. TECTON TG COUDET Wi o RO 5
QUANTITY: 1 :;“’ﬁ”m“‘:”‘ﬁ"ﬁm‘ﬁ
PLACEMENT: Rear cover. *“wmwmmm A
PART NO.: 15401
DECAL: UNLAWFUL TO OPERATE
FUNCTION: To inform the operator of proper operation in UNLAWFT ElPMENT
vicinity of power lines. WITHIN 10 FEET OF HIGH - VOLTAGE LINES
OF 50,000 VOLTS OR LESS.
QUANTITY: 1 b pregel el R
PLACEMENT: Right side of housing.
A
PART NO.: 15393A
DECAL: DANGER - ELECTROCUTION HAZARD A DANGER
FUNCTION: Warns of danger from electrically charged ELECTROCUTION HAZARD
vehicle, crane or lead. DAY R SERIOUSIWURY Ot e o
CONTACT WITH THE LOAD, THE CRANE OR THE
QUANTITY: 4 Y COME LETRIALLY GARGED: e
PLACEMENT: One on each side and each end of vehicle.
\ %
( TITLE DATE SECTION \
'HT MEG.. ING. SAFETY DECALS 8-10-09B | C150
J CINCINNATI, OHIO SUPERSEDES
L CRANES s600a | 21353 y




: N
PART NO.: 15393A
DECAL: DANGER - ELECTROCUTION HAZARD
A DANGER
FUNCTION: Warns of danger from electrically ELECTROCUTION HAZARD
charged vehicle, crane or lead. piocttor e oo Bl e
CONTACT WITH THE LOAD, THE CRANE OR THE
Y SECONE HECTRICHLY CARGED: .
QUANTITY: 4
PLACEMENT: One on each side and each end of
vehicle.
A
PART NO.: 15513
DECAL: MASTER DISCONNECT SWITCH
FUNCTION: To inform the operator of location
and operation of master disconnect
switch.
QUANTITY: 1
PLACEMENT: On master disconnect switch bracket. A
\ /
[ TITLE DATE SECTION \
J CINCINNATI, OHIO SUPERSEDES
\ CRANES 4-26-06 21 384 )




PART NO.: 14473-2

DECAL.: GREASE

FUNCTION: To show the operator where to apply grease.

QUANTITY: Varies

PLACEMENT: Near grease fittings.

|GREASE I

A
PART NO.: 13397
FILL WITH BOOM DOWN
DECAL.: OIL LEVEL m
FUNCTION: To inform the Operator of proper oil level to USE AUTOMATIC TRANSMISSION FLUID
maintain. ATF - DEXRON
QUANTITY: 1
PLACEMENT: Side of hydraulic power unit.
A
PART NO.: 15398
DECAL.: UNPLUG REMOTE CONTROL U N P LU G
FUNCTION: To inform the operator to unplug remote REMOTE CONTROL
control when not in use. PENDANT WHEN
NOT IN USE
QUANTITY: 1 #15398
PLACEMENT: Near pendant socket.
A
. %
/ TITLE DATE SECTION \
'HTU ® MEG.. INC. ET DECALS 8-10-09B | C150
s CINCINNATI, OHIO SUPERSEDES
9 ET CRANES 5-6-08A 21 354 )




4 N\

PART NO: 21190-1 & 21190-2 <OPPOSITED |Er.'arj}'%_a1léix] e
FT. BOOM

DECAL: CRANE CAPACITY NOTE

FUNCTION: To show the operator the operating S

capacities of crane. BOOM

LENGTH

QUANTITY: 1 each 8 FT.
12 FT.

PLACEMENT: Ohe on eoch side of boom. 16 FT.

PART NO: 21191

DECAL: MODEL NUMBER (ETI18K>

FUNCTION: To show the model of the crane.

QUANTITY: 2

. I

PLACEMENT: Ohe on each side of boom.

PART NO: 21192

DECAL: MODEL NUMBER (ET1I8KX>

FUNCTION: To show the model of the crane.

QUANTITY: 2

PLACEMENT: Ohe on eoch side of boom.

. /
/ TITLE DATE SECTION \
T MEG.. ING. MODEL & CAPACITY DECALS | 9-6-05 |C150
J CINCINNATI, OHIO SUPERSEDES 21 356
L ET18K(X) - )




SECTION 200

INSTALLATION




M

PORTANT

ADEQUATEWIRING IMPERATIVE FOR PROPER OPERATION

1. PROPER GROUND PATH - SEE DWG 15660
2. CURRENT DRAW IS SEVERAL HUNDRED AMPERES -
ADEQUATE WIRE SIZE AND BATTERY CAPACITY ISABSOLUTELY
ESSENTIAL (SEE CHART BELOW.)
MINIMUMWIRE GAUGE ANDBATTERY SIZE
MODEL TOTAL LENGTH OF CABLE (FT)* 12VOLTBATTERY REQUIREMENTS
0-20 21-25| 26-30| 31-40 | 41-50 | 51-60 | 61-70 [ 71-80 | CCA (A)* RC (MIN)***
CE6K
CT2000
CT2003/4/5 #4 #4 #2 #2 #1 #0 #0 #00 350 100
DT7K
ET8K #2 #2 #1 #0 #00 NOTRECOMMENDED 450 100
ET8KX
ET12K
ET12KX
ET18K SEE DRAWING 19947 FOR CABLE AND BATTERY REQUIREMENTS
ET18KX
ET25K
ET25KX
ET30KX
ET36KX A

\

* INCLUDES GROUND CABLE

**  CCA=COLD CRANKING AMPS AT O' F.
THE CCA RATING IS A MEASURE OF THE ABILITY OF THE BATTERY TO DELIVER A HIGH CURRENT FOR A SHORT PERIOD OF TIME.

*»** RC=RESERVE CAPACITY IN MINUTES AT 25 AMPS AND 80' F.
THE RC RATING IS A MEASURE OF THE PERIOD OF TIME THE BATTERY CAN SUPPLY A GIVEN CURRENT WITHOUT RECHARGING.

i WENTURO
.

MFG., INC.
CINCINNATI, OHIO

TITLE

CABLE & BATTERY

DATE

2-9-09D

\L

SECTION

C200

ELECTRIC CRANES

SUPERCEDES

11-24-08C

19959




4 -
O@@@H n_omuumwm ANVHO ¥ HONIM OIHO ‘ILYNNIONIO
"ONI ‘ONIENLOVANNYIN Oﬂ_ahzu,
0020 980-8T-v 3719dVO Ad311vd - NOILVT1VLSNI
( NOILO3S aiva ERItiy \
( )
suoneoloads ajged pue
AJaneq papuswiwodal 10}
v 6S66T BMQ 995 910N «
v
‘leonoeud si se Alaneq 0] 9S0j0 Sk 318207
‘papuswwodal (L T#6T N/d) Jaxealq 1naiio 1o asn4
(ssa29e Asea Jo)
a1eo0|) Aiajes oy
»9|ged 1un Jamod Aressaosau youms
/ 109UU0JSIp I91SeN umoys
v HM913
[euiwal Alaneq 01 ajged yoeny
|
|
b
{
[}
:
/
i
Nl T e . —— _\&
o — — —
§§§§§ )
‘aurlIo 2111999
Jo uoneJiado Juaniwialul Ul Nsal Aew sdais pauonuaw aAoge ay ysijdwoode o0 ainjre4
awrelyyonn
o}aulbu3 "'SaURID 2111038[3 UYIIM Papnoul ‘awel) }ani) ay) 01 aseq
aurl2 ay1 wol dens Buipunoib abneb z# e |reisul ‘os|y (‘auibua ayl 01 pa1oauuod sI Alaneq
wouy annebau JI paiinbal) swel) »onJ1 ayp 01 suibus ay) wolj dens Buipunolb abneb z# e |eisul
\ ‘siyl ainsul 0] “Aianeq ayl Jo aAireHau 3yl YIM UORIBUUOI aXew 1Snw aueld ay] :juenodw| )




4 - - N\
N.vmm —\ <mommmmm% SIANVYO 13 OIHO ‘ILVNNIONID
*ONI ‘ONI¥NLIVANNVIN A ‘:hi
- 1d80-G¢2-L1 NOILVTIVLSNI TVIId10313
/ NOILO3S 3lva ILIL \
4 N
HOLIMS
JNVY4 OL 193MIa . 318vo INIWHOVLLY TYNIWYTL a3ANIWNODTY
378V ANNOWO 149z x2# 1O3ANNOJSIA
YILSVIN 319vO
31avo
Tiviaa 146 X Z#
33s
E— I31avo

IVNIOIHO

JNVvYd Ol
aNNOYo

“4H-dINV S0l ‘S3LVd 201
‘ALIDOVdVD JAYISTY SIALNNIN 091
‘(4,0 LV) SAINV ONIMNVYHI d109 S29

'§O71d ¢ 1lvi3a

"(QION3T10S IHL 1ON)

A¥3L1VE IHL O1 A712341d HOLIMS LO3INNODSIA ¥ILSVIN
JHL INOYH HOVAY T1IM 319VD L4 9Z X Z# V

ANV SLNIWIHINOIY WNIININ SLITN A¥ILLYSE T1OIHIA
41 ATNO @3sn 39 AVIN NOILVTIVLSNI 3LVYNY3ILTV :ILON

(Q3ANIWINOD3Y LON)

SLNINIHINOIY WNNININ AY311vE 3TOIHIA LTTOA 2L

NOILVTIVLSNI 3LVNJ3LTV ALNA A3 LINI

"HH-dINV 0 ‘S31V1d 82 "ALIOVdVO IAYISIY SIALNNIN 001
(4 50 LV) SdINV ONIMNVYD 109 0S¥ :SLNINIHINDIY
INNINININ AY311Vva AUVITIXNV LT0A 2L

379V ANNOYO FNVHL
OL INION3 14 ¢ X ¢#

dNNoO¥o
(3aIs ..LOH..) AION310S
YILYVLS ¥O TVNINYIL
A¥311vd O1 3719VD HOVLLY

S110A JNVNAS
] 37avd
ZL- A¥3Llvd oL ANNoS 146X p# HOLIMS
19IH3A . 1293INNOISIA
. 31avo NILSVIN "1d30 ONIYIANIONT O4NLINIA
14 9Z X Z# 318V 1INSNOD "AYVSSIOIN I1aVD ¥IONO1 4
- 146Xz
| |

]
JNVYd Ol "AY3L1VE IT1DIHIA HLIM

7137TVHVd NI AYILLYE ANVITIXNV /M
NOILVTIVLSNI A3ANINNOD3FH




( Qvccc 480-9¢-¢ SANVYHO 4394V1 ANV X813 OIHO ‘LLYNNIDNID

$3a324¥3adNs
“ONI ‘ONIFNLIVINNYI OM_: - zu

0020 | ©60-8T-8 | ONIMVHA NOILVTTVLSNI 3d0Od FHIM

3LL

NOILO3S 3iva

\,
>

19l "‘3dOY IHIM IHL ONITIVLSNIHO4
I9AIM VY 40 N3NNI LNAN XIH V HLIM

d3alddns 349 11IM SIHONIM 3NOS 310N
v

"avo193aNn IHM NNEAd HONIM
JHL NO 3dOd FHIM 40 SNANL (E)
1SV3T LV 39 AVMTV LSNIAN 3Y3IHL NOILNVD

‘avo13dHL d10H

1ON THUM INTIVA INVIEG HONIM IHL

‘NOILYLOY NNYA LOFHHOD IHL YOS
d3TIVLSNILON SI3d0d 3dIMIHLdl NOILNVYO

(T 914) NINMOHS SV 13N00d I39a3IM
HONOAHL ANV HONIMNO 9NIN3dO
13XO0d OLNIANI 3d0d FHIM LH3ISNI € d31S

THOIFIMMOO19-OML-ILNY
HONOYHLAN3I 3dOd FdIM LHASNI ¢ d91S

SONDPINIA LNIATHd T
SIHL HOO143HL ONOTV.ONIT104.
A93d0d 3dIM 40 TTODANIMNN T d31S

NOILV TIVLSNI 3d0d ddIM

)\




SECTION 300

MAINTENANCE

&

SERVICE

WENTURO

TRUCK MOUNTED GRANES




(¢ L - - N
90¢€ 2|00 LeL (x)x81L3 - (X)Mz113 - (X)18L3 T — —
- [ @80-2-G | LMVHO IONVNILNIVIN % NOILvORanT | M omniovinw G i’
/
{

/ NOILO3S 3iva JLL
>
90IAJ9S Yoni] Jo owil]| DUIABI} pue SyuDnj Jo 99} 9q pjnoys odoy YOOH puE adoy a1\ 994D a
90IAI19G )oNi] JO oWlil| _ @Seaid) SISSey) as %@ 19A0) oAOWIdY U199 Jean apedlqnT o)
abue. 4,621 pue 4,0 4 .0€
EBEmo_Emum Juaique |usemiag sainjesadwa)| pue 4 ,Zz- _m_memm v U] woog pue
ayj ui sabueyo JulIquy 1o} saunjesadwa] q
Aq w_m:_:cc._ wm:_u:m Ew\mm>_=cm 10 g9 apei JualquIy UMoQ woog UM [9A7 |10 0} JIOAISSSY |10 1IMd
921AI9G ¥oNJ| Jo awill| AJSOISIA OSI oSN | 404 41V uosxaq asn
‘Jossnb aseq pue JaA0D JOMO]| UO S|edap
asealb dn auij ‘Buiy /m sjoy ubije o \%
991AJ9S ¥oNJ] JO awi] aseal paseg wniyyi asn ung) aseals) ainssaid YIM Buily aseals v
[EAI2}U] 9JIAISS 30N paiinbay aJIAIeg uoneso

SLNINOdINOD ONIY ONIMITS
A0 TVIIYL1O313 OLNI d31VM 40 JONVHLNT O SHIMIILS
40 LNIJIWHOV.LIA ISNVI NVO ATHL SV ‘S13Ar ¥ILVM JHNSSIUd
HOIH d0 S10Ndodd TVIINIHO HLIM 3NV SIHL HSVM d3A3N
NOILN3L1lV

v
ST o//




MINIMUM VOLTAGE TEST
ET SERIES CRANES

ONE OF THE MOST COMMON ELECTRICAL PROBLEMS ENCOUNTERED ON
12 VOLT ELECTRICAL CRANES IS INSUFFICIENT VOLTAGE AT THE MOTOR
WHEN DRAWING THE LARGE CURRENT THAT EXISTS AT FULL LOAD

EXTEND BOOM CYLINDER
AGAINST "UP" STOP
(RELIEF VALVE WILL OPEN)

VOLTAGE AT MOTOR TERMINAL
WHEN OPERATING AGAINST RELIEF
VALVE SHOULD BE A MINMUM OF

9 VOLTS

BOOM ELEVATING
ELECTRIC HYDRAULIC

\
>
NG

WENTURD
CINCINNATI, OHIO

POWER UNIT
4
TITLE DATE SECTION N\
MINIMUM VOLTAGE TEST |10-5-09F| -
ET SERIES CRANES 2-9-09E 1 9963j




SECTION 400

PARTS




\.vmm F N mmamﬁn_mm Xygrl3 OIHO ‘ILVNNIONID

£0-91-€| ONIMVYA SL¥Vd INIWIDV1dIN o omansovanv CREILINI

u,/

68€1¢ 33S ‘SYANILSV4 HOA
G6€1C 1SI7 S1¥Vd LNJINIOV1d3d 33S

<




( Gg6eTZ | Lo9te

$3030¥3dNs

XM8T14

OIHO ‘IL¥YNNIDNIO

"ONI 'ONIINLOVANNYIN OM_: - zu,

- V60-0Z-€ 1SI17 S1dVd LININTOV1d3d
( NOILO3S 31va ERitin \
4 )
¥6ETZ 434 OMA SLHVd LNINIOV1dIH

H3INODIAISONISNOH GSTET 6T

HINODHIAIMO G8TTC 8T

Y0079 IATVA 1912 LT

AT9NISSY MO0 T HOLVYNS TIAIMS 69T€Z 9T

(NOO4 14 9T/8) 1408 X .9T/S - A1AINISSY Id0OH FHIM 08-9T/5-0T8SZ ST

3SVE H¥IANITAD NOILVAI 1T - ONIFdVIF A10d 2112 ¥T

3SV9 H3AANITAD NOILVYAI 13 -NId LOAId 2LTT2 €T

ATENTSSY LINNHIMOd DITNVEAAH 0Z86T 4

HONIMOIFLOF 13 ST2T2 1T

ATGINISSY LNINOdNOD TVIIALOT 13 ¥STET 0T

ASTNISSY 43N0 dv3d €L1€2 6

LOAIdINOOE NIVIA-NId LOAId 09112 8

ATSNISSY AIATIMONISNOH 6YTEC L

INILSAS IAIMANOILYLOYH LTTT2 9

ATNISSY MIILSTTANYD TIVLOId TIAIMS 62712 g

NN ENSeElREINERE STTTC ¥

NId LOAId INOOS 12112 €

HIANITADNOILYAT T \ AN 7AR 14

XM8T13 - A19NISSY NOOg TVNIH 00212 T
S NOILdI¥OS3a # 14vd | # WALl NOILdI¥OS3a # 1dvd | # WALl )




i WENTURO
.

REPL. FASTENERS LIST

2-15-07

( )
FASTENER LIST FOR ET18KX
PART NUMBER DESCRIPTION QTY | LOCATION/FUNCTION
IHHCS03118063 HEXHEAD CAP SCREW 5/16-18 X 5/8" LG 1 GROUND STRAP ON CANDLESTICK
ILWSH-031-STAR EXT STAR LOCK WASHER - 5/16" 1 GROUND STRAP ON CANDLESTICK
IHHCS02520063 HEXHEAD CAP SCREW 1/4-20 X 5/8" 3 CANDLESTICKTOBASE
ILWSH-025-STAR EXT STAR LOCK WASHER - 1/4" 3 CANDLESTICKTOBASE
IHHCS06311200 HEXHEAD CAP SCREW 5/8-11 X 2" 16 LOWERBASE TORING
ILWSH-063-STAR EXT STAR LOCK WASHER - 5/8" 16 LOWERBASETORING
IHHCS06311300 HEXHEAD CAP SCREW 5/8-11 X 3" 14 UPPERHOUSING TORING
ILWSH-063-STAR EXT STAR LOCK WASHER - 5/8" 14 UPPERHOUSING TORING
ILWSH-038 LOCK WASHER - 3/8" 4 HYDRAULICPOWERUNIT
IHNUT-03816 HEX NUT - 3/8-16 4 HYDRAULICPOWERUNIT
IHHCS02520075 HEXHEAD CAP SCREW 1/4-20 X 3/4" 4 VALVE BLOCK
IFNUT02520 FLANGE NUT - 1/4-20 4 VALVE BLOCK
IHHCS03118075-F HEX HEAD CAP SCREW - 5/16-18 X 3/4 ST 1 GROUNDONHOUSING
IHHCS02520075-F HEXHEAD CAP SCREW -1/4-20 X 3/4" ST 2 GROUNDONHOUSING
IHHCS02520050-F HEX HEAD CAP SCREW - 1/4-20 X 1/2" ST 1 GROUND ONHOUSING
IPHMS#0832063 PHILLIPS HEAD MACH SCREW -#8-32 X5/8" | 1 PENDANTPLUG
ILWSH-#08 LOCKWASHER -#8 1 PENDANTPLUG
IPHMS#1024125 PHILLIPS HEAD CAP SCREW - 10-24 X 1-1/4" | 2 TOPPOSITIONSWITCH
ILWSH-#10 LOCK WASHER - #10 2 TOPPOSITIONSWITCH
IHNUT-#1024 HEX NUT -#10-24 1 TOPPOSITION SWITCH
IHHCS-02520063-F HEX HEAD CAP SCREW - 1/4-20 X 5/8 ST 1 CABLE CLAMP (PRESSURE SWITCH)
ISRNG-100 SNAP RING - 1" 2 ELEVATIONCYLINDERRODPIN
IUNUT-02520 U-NUT - 1/4-20 5 LOWERCOVER
IHHCS02520075 HEX HEAD CAP SCREW - 1/4-20 X 3/4" 5 LOWERCOVER
ILWSH-025 LOCK WASHER - 1/4" 5 LOWERCOVER
IFWSH-025 FLAT WASHER - 1/4" 5 LOWERCOVER
IHHCS02520075-F HEX HEAD CAP SCREW - 1/4-20 X 3/4" ST 5 REARCOVER
IHHCS02520050-F HEX HEAD CAP SCREW - 1/4-20 X 1/2" ST 1 CORDREEL CABLE CLAMP
IHHCS03118075-F HEX HEAD CAP SCREW -5/16-18 X 3/4"ST | 3 SIDECOVER
ISRNG-138 1-3/8"SNAP RING 1 BOOMPIN (MAIN)

\ Z

TITLE DATE SECTION \

C400

MFG., INC.
CINCINNATI, OHIO

ET18K(X)

SUPERCEDES

21389




d LELZ | VS0-6l-1

XM8L1H/13

g80-Lc-v

ooooooo

ONIMVYA S14Vvd INOO9] 00212

hhhhh

OIHO ‘ILVNNIONID

"ONI ‘ONIMNLOVANNYIN o“:hz

L

ZZS1Z ONIMVYA
1SI17 SLyvd 43y @

\'.

ONIMYYA S1dVvd INOO9] 0021

J




\NNM F N - XM811H/14 OIHO ‘ILYNNIONID )
$3a3sy3adnNs
NI "SNSLovanVI O‘D...Zu,
00¥O | 80-L¢C-¥ 1SI117 S134Vd INOO4d 002L¢ °
( NOILD3S aiva 1L \
4 NOILdI¥DS3A] d3aWNN LadVd [ ALD/A3A01dX3 [ ON WALl
AT9WISSY A3A13M WOOS AV WIdd zozlIz l L
Z/IX € X T - ONIdvIgd WOO4 80z 1T z z
V9 ONINIV1IY ONIIVIE AdYWidd [0Z12Z l €
0LELZ ONIMVHA 9L/LXT X /-1 - ONIdv3Ig WOO49 60212 S ¥
ATIWISSY Q3QTIM ASVILYAL/ AIVANOD3S e0zl1z L 3
S1ldvd 434 Y3ANITAD NOISNILX3 10z 12 l 9
J3ANITAD NOISNILX3 - NId LISNIHL L[1Z12Z ¥ /
931109 ¥3ANITAD NOISNILX3 58861 z 8
“VIQ LIVHS .7/€ - ONIJ ONINIVI3S|[  SZ0-ONS 8 6
J4NLONALS 3AIND 319VD 08861 l ol
97 [ X DNEL-¢/L MIJIDS dVD AV3IH X3H| 00 1€ LOSOSDHH 4 L1
2/ 93HSVYM LV14|  0S0-HSMJi z Zl
LNN WVT L33SNI NOTAN €1-2/1] NEL0SO-LNNFi z el
dId1S dVIM 3dIND 318VD 18861 L vl
ONOT8/S X 0Z-¥/1 - M3JDS dVD AV3IH NVd| £€9002520SDHdi l Sl
0Z-¥/1 - LNN WVF L33SNI NOTAN| NOZSZO-LNNfi l 91
NId WOO4 1-85261 l /1
SNIHSNE HLIM IAVIHS WOO4 STET l 81
IAVIHS ST6ET - 43DV dS VZET l 61
SINVHS L /M 2 X /€ 31XV IAVIHS 9-650/1 l 0z
0l-¥/€ LNNXDO1| 01SZ0-LNNTi l ¥4
ONOT91/6-€ MOJIY WOO4 1-6SVE [ z e
‘30 .2/L MOJIY WOOE ¥3DVdS 06722 z 554
SSIINIVIS 027/ LNN NYODV| S0Z5Z0-LNNVi € %4
"H - AT9W3SSY D018 OMLILNY 9/Z12 L F4
F/1-dWV1D 318vD 69261 l 9
F/1 - d3HSY M IDO1[  SZO-HSMTi L [T
S 49 - 91.2/1 X 91-8/€ MIIDS dVD AV3IH X3IH| 0509 [8E0SDHHI 4 8z
.8/€ dFHSYM JDO1|  8EO-HSMTi ¥ 6z
G 3AVID 91-8/€ - LNN WVF| 918E0-LNNFi z 0
1.1 X 91-8/€ MIJDS dVD AV3IH NITIV INSILIND[ 0019 [8E0SDV Di z B
DONOTV/E X 91-8/€ - M3IJDS dVD AV3H X3H| $Z09 L8E0SDHHI z ze
ONOT.Z X €1-¢/1 MIIDS dVD AV3H 13¥D0S| 00Z€ 10SOSDHSI z e
AdV110D [H.Z/1 $FHSYM ¥DOO1| DH-0S0-HSMTi z e
LOAId WOOS AJVWIdd - ONIdV3E A10d 90z1Z z Ge
NIid LOAId WOO4 Tle l 9¢
WIHS dO1 ov1eT € /€
30018 dO1S dIMOT Syl L 8¢
\ 1SI1IT1 S14Vd NOO4d 00212

J




[/

|

@

<®' N

D

IN3LS 440
1Nd'® 3719V
JlL FHIM

4 - - - - N\
GJZ1Z[280€T¥[  WILSAS ¥OOTH-OML-ILNV 9.Z}Z
owonaniovimn @IRREY .—.i,
00D (d60-L-01 OMAd S138Vd LNJINFDV1d3d
[ NOILO3S 3lva ILL \
( NOILdINDS3A "ON 13Vd ALO |INTLI|.P/L L X ZE-9# - MIUDS INIHOVIN AVIH NVd GCZLCEIH#SINHCI 4 LL
HOLIMS 1INIT 9.€61 l L C€-9# - LNN X3H C€90# LNNHI Z ¢l
ASSY 1338 Q¥O0D €89¢¢ l Z 9# - ¥IHSVM LV14d 90# HSMAi 4 el
ASSY LHOIIM 3719VI C-LLE6I l € 9# - ¥IHSVM MO0 90#HSMTI Z vl
ATGINTSSY ONISNOH MO019-OML ILNVY L6cLe l 4 GWZIE L X027/l - MIHIS dVO AVIH X3dH | S21L02520SOHHI 14 Gl
‘a’l.g/l - ONIHSNI dVNS €9061 L [*] G U9 .P/E X 02/l - MIUIS dVO AVIH X3H [ S-52002520SOHHi L 9l
‘A’l .8/€ - ONIHSNG dVNS 0,261 Z 9 02-¥/L - LNN X3H 02520-LNNHi L Ll
370H .CE/EL X . ¥/€ - JINVTD 319VI G126l L l 02-%/1L - LNN NYOJV 02S20-LNNVYi L 8l
wC/L X 8L-9L/S - MIUIDS dVD AVIH LIMD0S | G-0508LLEOSIOHSI 14 8 WP/l - 4FHSVM MO0 GC0-HSMTi l 6l
WIS - YFHSVYM MO0 LEO-HSMTi 14 6 wC2/€ - ¥V1109 13S c0¢€6l l 0¢
dVaM-3Il ..6 SdVIM-3IL l 0L

J




\Nmm L | V6058 v dN-£02S6 N/S - X)81.13 ~

3a3s¥3dNS OIHO ‘ILVNNIONIDO
: “ONI ‘ONIINLOVANNYIN ﬂhi’
4d60-6-01 ATGINISSY LNINOJINOD TVIIH1D313

NOILO3S diva 3LL

AN

\
>

MO019 TVNINY3L
Gl6.Ll

v 4O1lOVINOD
NIVIA 2 ‘NMOQ HONIM
‘dN HONIM ¥-66+02

AIMVIAG LINDAID

VG1-G89G1
MOOTYALNI NOILVLOY ®

1NO ® NI NOO9 ‘NMOd
® dN INOO9 ‘dN HONIM

66122 ¥3Z1MIgv.Ls

d9OVLI10A

11091
dOL1OVLINOD NIVIN

00911

ATdINISSV LNINOdINOD 1VIId10313 b-vSLec




V80-C1-9

$3a3sy3adns

X813

88€1LC

g01-81-¢

NVHOVIA ONIFIM

OIHO ‘ILVNNIONIO

"ONI ‘ONI¥NLOVANNVYIN

SIALEA

Y

NOILO3S 3lva Eguiin
e v VCr80C  T3A R
1 1] ¥4 - NYO 9o0s0M19-¥5222 =~
\In.H.UI_AI ﬁ nu:m. wS'S ) -
opol .W_ 1 6 HOLIMS 9005019 qmuum
e LD3NNODSIa TVNINYIL ©0050018-¥5222 T |
ﬁ) o - ¢-G€09¢ - YILSVIN LSPEL Ad3aliva + Wi |__
. o 20AZL OL
uwS§'CC -
Q@ L O o) o
\ = _)oopi8u| uonejoy
dOLOVINOD = 2 INQ B U] woog
H-6610¢C nUu “umq @ dn woog
»m_wmm TIAMS . dn uouim
< vasLZ Kejoy 6€222
m =
- = Mg
s3ud
ud [ g A Mg . .w_ﬁ u
A3
(9/N) HOLIMS ]| \ \/\/\ _..m 19 og ‘dAH v w
JuNSSINd C «Q m
avoTy¥3IA0 o
veoozz 2 N 0g-N¥O 1
W
=
asg ng
(O/N) HOLIMS - ™\ o ﬂ
19NV dOL LL ; . \
Woos \ N\ A 2 ag-»1g/Nuo na-Nyo )
81661 [ ng <O
\ N ERELD SR
Il ) T A ENIED
¥95£02 =\ A LR R _
) 2 o O luy-yisiazy v
(w] N
A8 [ LHM as-y1g/Nao 19-19/NY¥O N
N f
4 W - - .-.V
1338 19 \/1Hm S S R TTRYEETEE >:>> 134 )
Wood 1S - OaAzL+ MTE 13008 g
v 10822 ’ = ] 140l w
€861 W
N7 & °
AN = 3 (AZL+) onig
\\ // \_ — (¥y) Y1g/a3y
(am) ¥ia/mia
(2/N) \ / YRE] \\ M09 ((IBERERE] =
HOLIMS A4 \_ IVNINNIL S16L1 N u (M) MolIS L
MOo014g - m -_ (T9) pay
-OML — N/ \. 7= ~ (ng) usain
M1g (0g) abuel
w_._.m‘we. m g (=M= \— (1032BjUO0D JiUN "IMd "PAH) ‘W19
4261 TR —\ - WYY
[/ AN P - ) YRE] avoTy3aA0
AVNOILHO AVNINYEL
\ “ L %3 dnd = LHM ATI+ 9G€eLL LoHs —
LHM \ S,
bl ASSY "ASSV 300IQ/AND e 4
y3zavis YIAMVIUG LINDHID
JOVLIOA L1091 )




>

-

N
2
26035-1
SWIVEL PIGTAIL - REF
ITEM| QTY| PART NO. DESCRIPTION
1 1 16783 PIGTAIL & STUD ASSY
%2 2 143571 FIBER WASHER
5/8" I.D. x 1 1/16" O.D. x 1/16" THK
3 1 14233 INSULATING BUSHING
4 1 14232 7/8" INVERTED FLARE NUT
5 1 |IFWSH-113SAE | FLAT WASHER
1 3/16" I.D. x 2 3/4" O.D. x 3/16" THK
+6 1 14357-2 FIBER WASHER
5/8" I.D. x 1 1/4" O.D. x 1/16" THK =
7 2 |IFWSH-063SAE| FLAT WASHER - 5/8" SAE 3 R
+8 1 21273 BRASS JAM NUT - 5/8"-11 W/ SET SCREW '
9 1 5612-162-62 | TEFLON WASHER -XO
657" I.D. x .875" 0.D. x .062" THK
.10 | 1 | 5714-113-62 | BRASS WASHER
«11 1 | LC-098K-00 |SPRING N\ J
.845" 0.D. x .098" W x 1.00" F.L.
.12 | 1 | IJNUT-06311N | NYLON LOCK-JAMNUT - 5/8"-11 —
.13 | 1 |LOCTITE-24205| LOCTITE CAPSULE GRADE 242 BLUE 2 @
A4 | 1 19368 16780 REPLACEMENT PARTS DWG E —
15 | 1 12534-5 | 5/8"ID x 1"OD x 14GA ZINC BUSHING
* ITEMS INCLUDED IN 16780-KIT (REPLACEMENT PARTS KIT)
16780 SWIVEL TERMINAL ASSY REPLACES & IS
INTERCHANGEABLE WITH 14231 SWIVEL TERMINAL
ASSY ON ET20000 & ET20K(X) CRANES
A\ TORQUE TO 30 FT-LBS
A SECURE WITH LOCTITE 242 BLUE
/3\ 16780-1 ASSY DOESN'T INCLUDE ITEM 4 OR 5
N\ S
TITLE DATE SECTION \
'me REPLACEMENT PARTS [8-12-09F | C400
MFG., INC. SUPERSEDES
CINCINNAT. o0 ET18/25/30/36K(X)»  |4-28-08E | 19368




1INN 93MOd "dAH - X0V19
o4d-3n1d
Nng-Xov1a/3aN19

14 - d3d

NM - MOTT3A

(¥) 3n19 - LnO WOO4

(G) ¥ov19 - LINN ¥3aMOd q
"'STHIM A3SNNN
MOVE-1ND 40 MOLS

(€) »ov19/an19 - dN[WOO049
NN

M3IA JAISHOVE - ON’1d

W 5OOoM +AZT - IDNVHO
HOG2H 19 - Xov19 /a3y
H2OO2H ag - NMOY g
HYOOSH dd -a34 / NMOY g
%1OOG| am - Yov1g9/MOTT13A

(T) MOT13A - dN HONIM

(310N NOISN3LX3 HONI i
- 11 N1 01
ALY (0T) ADONVHO - +AZT 41 10 N
dO4 NMOHS LON S3HIM U1

dIdNNC HOLIMS 319901
(z310N

"ONISNOH 9N1d ANV
Av3aH INVAN3d HONOYHL
ASSY QY09 LININIOV1d3d
ONILNOY H3L4V. A3 TTVLSNI
39 OL STVNINYIL FHIM

(T 310N

(6) MOv19/a3d - NI WOO

.

(8) NMOY G - NMOA|NOO g

(2) a3y
(0T) 3ONVY

g
(9) MOV

k

(@3INOW3H ¥3A0D dVIH /M TOHLNOD LNVANId 40 MIIA IAISNI)

SNOILONYLSNI INJNIDOV'1ddd ddOD

NAMOY4 - LHOIY NOILVY10d

1437 NOILV1Od

D-+ACT

g9/MOT13A - NMOd HONIM

NOLVATTA
HONIM  NOISNZLAE

(HOLIMS - ) INVYAN3d 09022

g _O- N

9/022 | VT1-9:6] (7410 G¥VANVLS) INVANId 09022 J— j

00D |dZT-82-6 ONIMYHA S14dVd LINJNIOV1d3d
f NOILD3S 3lva 31111 k
4 NOILdI¥OS3A "ON LYVvd ALO [W3ALI HOLONANOD TT ‘1334 52 I
HOLIMS 319901 AJdVININOWN 1ddS 180¢2¢ 14 T N
370d T + 0T - 3SVO 9N71d 9¢v6T T 4 coo000 -
370d T + 0T - LY3SNI ITVIN 1261 T € PG ol s L/%
HOLIMS 3719901 AdVINIWOWN 1ddd ¢S1¢ece e 14




4 -
10V1Le SLNINOdINOD JITNVIAAH X8113 OHO LLYNNIONIS
$303Sy¥3dNS
onr'onmniovinwin @RI ._.i,
00¥O 80-,2-8 ONIMVYA S18Vd LNINIOV1d3d °
f NOILD3S 3lva JLL \
4 N
YOL1OW 40 3aIs
311SOdO NO d31v901 310N
0190-00¥9-VH (ag) €915z
(M) 29152 M :\l
1 ——Xf
1 ~ (ng) g9152
(T9) 89152 L1
ﬁ 9162
og
—
\ 19
9152
LyZ6l
v
V-V M3IA NOLLD3S
(3y) 99152
() 89152 I
(4d) s9152
(ag) €912 99152
(¥y) 29152 ud—— | coi5z
Iy I\
(19) v9152 (ng) coLsz
S$30V1d 2
NdNnl3d |3y 000~
Funssaud|dd (o8) varsz 90-00v9-vH
NMOQ INOOod [ad
dnN Nood | ng s3oV1d 8
S.M __“,_,_wwm o_m 9090-0079-VH
1331 NOILV.LOY [ 19
1HOMY NOILV.LOY [ ¥y




\
mm FQN a¢0-1¢-., XM0ELT YMGZLT YM8L1a |v OIHO “LLYNNIONIS A
S3d3se3dns “ONI ‘ONINNLOVANNYIN .‘:.—.i,
007D |0G0-1E-1 NVIEOVIA NFLSAS OITNVHAAH °
\_ NOILD3S ailva J11IL \
4 L. 0l .3. .L.OL.D. L OL.v. N
-m- Oh -m- -n- OF -m- -m- Oh -m-
MO14 N3dO MO14 N3dO MO14 N3dO
«1S. 3ZI9Y3NT  .1S. 3ZI9¥3INT .S, 3ZI9NINT
L OL .4 L. 0l.a. L. 0l .4,
3,01 .d. .0, Ol .d. V. 0L .d.
MO14 N3do MO14 N3dO MO14 N3do
«ZS. 3ZIDYIANT  .ZS. 3ZIDYANT  .ZS. 3ZIOHIANYI
[ N7 _
NOILVY3dO —ay >7
| 4 - 1
HOLOIN NOILVLOY | o
m 1 I
—T1d @ _ 0_._.<_>_m=._ow
HOLIMS FHNSSINd > 1
AVOTY3IA0 LNIWOW W] vA % B
(2] H|
¥3ANITAD NOILVYAI 13 A —ng >~ -
; [ _ F) m. _..”n_ M I _
1 = a I} 0=
_ 3 { |
e ® ‘
_RS -m-
—Ig o _
>
_ 8 i e
— T — yA — B
¥3IANITAD NOISNILXT B @ “——5g @ d
2
L |




~

x
.qmc FN Owo-wmnmm“_m—“:w X)0¢/ mw\w 113 _ OIHO ‘ILVNNIONID
i - | aeo-¥6 S1dVd INIWIOV1d3d HONIM ON oEnEovnH ﬂ‘:._.ZH,
4 N
&) il
N
HONIM S1LZLZ \\ dO10N 0¥.L1LC
"YLVY0-LNANHI
S13dVd LNJNFOV1d3dd HONIM GlL2lZ2




81802

$30a3syadns

xXM8L13

OIHO ‘ILVNNIONID
"ONI ‘ONIMNLOVANNYIN

/
SURINTA
%

Y

00¥O |S0-L1-01 11 139Vv1 30I1AN3S a13ld
NOILDO3S alva JILIL
<
JNVYH4 ¥ONYL OL HOVLLY 379vO ANNOYO Tvd3d| | v.10¢
ININIOV1d 1vO3d OMA LSNI| | GoeLe
ANVAN3Id ON1dNN Tv03d] | 86£51
13A37 710 1vo3d| | L6EEL
SNOLLONYLSNI ‘NOLLNVD Iv03d| | 06£S1L
1417 ¥IONISSVd LON INVYD Tvo3d| | LBEGL
A¥VYZVH NOILNOO¥LO3 13 ¥3IONVA Tvo3d| | Z6eS L
1vO3d IWVN 13dON 1vd3d| ¢ éelle
1437 ()M8LLH/LI ALIOVHYD WOOS8 “1v03d| | | Z-06LLe
LHOIY (X)M8LLH/LT ALIOVdYD NOO8 “1v03d| | L-06L1¢
31vy3dO OL IN4MVYINN Tv03d| | LO¥S1
NNIJ3W - OYNLN3A 1v03d| ¢ 68€LL
ISVIYO IvO3A| € [ ZELbpL
NOILJIYOS3d| ALD | ON Lyvd
J







WENTURO

TRUCK MOUNTED CRANES

LIMITED WARRANTY POLICY

This limited policy warrants new products of Venturo be free from defects in material and workmanship
for a period of one (1) year from date of original installation. This warranty covers:

¢ Repair or replacement of product
¢ Labor to repair or replace product
¢ Freight to return and/or replace product

We shall not be liable for any contingent liabilities arising out of the improper function of any products.
Warranty shall become void if the product is improperly installed, modified, damaged, abused or used
for application other than intended use.

WARRANTY CLAIMS

Venturo Manufacturing, Inc. will make a good faith effort for prompt correction or other adjustment with
respect to any product, which proves to be defective after our inspection and within the warranty period.
Before any repairs are attempted or before returning any product, your Venturo Distributor is required to
obtain a warranty claim number. This number is necessary for any claim to be considered. To obtain a
warranty claim number, Venturo requires the model and serial number. Only authorized Venturo Dis-
tributors can perform warranty. For the name and address of your local Venturo Distributor call the
Warranty Claim Department — 513-772-8448.

WARNING - Itis the responsibility of the installer to insure the installation is completed according to the
manufacturer's recommendations, insure the ultimate user understands how to operate product in a
safe manner and understands the need for regular service and maintenance by an authorized Venturo
Distributor. No modifications or alterations may be made to any Venturo products without the ex-
pressed written consent of the manufacturer. Reinstallation of any Venturo product must be done by an
authorized Venturo Distributor, to the standards of the industry including maintenance, service and
affixing of all instruction, safety and warning decals. Users should again be instructed as to the safe
operation at time of delivery. Maintenance, service, operation and safety warning decals are available
on request from Venturo Manufacturing, Inc.

VENTURO MANUFACTURING, INC
DIVISION OF COLLINS ASSOCIATES, INC
12110 BEST PLACE * CINCINNATI, OHIO 45241
513.772.8448
www.venturo.com

12-00073A






